
5-2

5. REPAIR PARTS LIST5. REPAIR PARTS LIST

HDR-SR5/SR5C/SR5E/SR7/SR7E/SR8/SR8E_L2

DISASSEMBLY HARDWARE LIST
5-1. EXPLODED  VIEWS

Ref. No. Part No. Description Ref. No. Part No. Description

5-1-1. OVERALL SECTION-1

ns: not supplied

1 A-1317-545-A CABINET (SERVICE), BOTTOM

2 2-589-376-01 FOOT (395), RUBBER

* 3 3-213-064-01 SCREW, TRIPOD

* 4 3-213-066-01 FRAME, BOTTOM CABINET

5 A-1274-040-A FP-718 FLEXIBLE BOARD, COMPLETE (Note 2)

6 A-1202-561-A FP-515 FLEXIBLE BOARD, COMPLETE

7 2-697-545-01 DAMPER, DM

8 1-797-659-11 HDD (MK6008GAH-60GB) (SR7/SR7E)

8 1-797-808-11 HDD (MK4009GAL-40GB) (SR5/SR5E)

8 1-797-867-11 HDD (MK1011GAH-100GB) (SR5C/SR8/SR8E)

9 (Note 1) CABINET (G) ASSY

#2 2-635-562-31 SCREW (M1.7) (Black)

#8 3-078-890-01 SCREW, TAPPING (Silver)

#14 2-599-475-11 SCREW (M1.7) (Silver)

Overall Section-2
(See  Page 5-3)

#2

#2
#2

#2

#14 #8

ns

ns

2

6

7

8

7
4

3

5

1

(Note 1)
9

2

ns

(Note 2)

Note 1 : Refer to page 1-13 “Precaution on replacing the cabi-

net (G) assy”  when changing the cabinet (G) assy.
0QVG���� Õ�ûõëð�
)���Á£öE�¤�����Àà£�“Õ�ûõëð


)���ÁöE�£ûé”�ÇÐ������y§

Note 2 : Be sure to read “HELP” when attach the FP-718 flex-

ible board.
0QVG���� (2����ý�Õßþ�|¨d��¤Ì*'.2ÍÇî��ñ´�

��y§



5-3

5. REPAIR PARTS LIST5. REPAIR PARTS LIST

HDR-SR5/SR5C/SR5E/SR7/SR7E/SR8/SR8E_L2

5-1-2. OVERALL  SECTION-2

DISASSEMBLY HARDWARE LIST

Ref. No. Part No. Description Ref. No. Part No. Description

51 3-212-977-01 CABINET (T (255)) (SR7:J)

51 3-212-977-11 CABINET (T (255)) (SR7:US, CND, E, KR, JE/

SR7E/SR8:US, CND, E, KR, JE/SR8E)

51 3-212-977-21 CABINET (T (255)) (SR8:J)

51 X-2178-757-1 CABINET (T (253)) ASSY (SR5/SR5C/SR5E)

52 X-2178-751-1 COVER (255C) ASSY, SHOE (SR7:J)

52 X-2178-752-1 COVER (255B) ASSY, SHOE

(SR7:US, CND, E, KR, JE/SR7E/SR8/SR8E)

52 X-2178-753-1 COVER (253) ASSY, SHOE (SR5/SR5C/SR5E)

#2 2-635-562-31 SCREW (M1.7) (Black)

#2#2

#2

#2

#2

#2

#2

#2

#2

#2

SR7/SR7E/SR8/SR8ESR5/SR5C/SR5E

52

51

52

 SR7/SR7E/SR8/SR8E

Overall Section-3
(See  Page 5-4)

EVF Block
(SR7/SR7E/SR8/SR8E)
(See  Page 5-12)

BT Panel Block
(See  Page 5-13)

Cabinet (R) Section
(See  Page 5-10)

51

SR7/SR7E/
SR8/SR8E



5-4

5. REPAIR PARTS LIST5. REPAIR PARTS LIST

HDR-SR5/SR5C/SR5E/SR7/SR7E/SR8/SR8E_L2

Ref. No. Part No. Description Ref. No. Part No. Description

101 1-480-164-11 SWITCH BLOCK, CONTROL (PS25500)

(SR7:J/SR8:J)

101 1-480-164-21 SWITCH BLOCK, CONTROL (PS25500)

(SR7:US, CND, E, KR, JE/SR7E/SR8:US, CND,

E, KR, JE/SR8E)

101 1-480-164-41 SWITCH BLOCK, CONTROL (PS25500)

(SR5/SR5C/SR5E)

DISASSEMBLY HARDWARE LIST

5-1-3. OVERALL  SECTION-3

#12

#2

#14

#2

#2

101

SR5/SR5C/SR5E

SR7/SR7E/
SR8/SR8E

Cabinet (L) Section-1
(See  Page 5-5)

Cabinet (F) Block
(See  Page 5-7)

Cabinet (F) Block
(See  Page 5-7)

(Note)

#2 2-635-562-31 SCREW (M1.7) (Black)

#12 3-080-204-21 SCREW, TAPPING, P2 (Black)

#14 2-599-475-11 SCREW (M1.7) (Silver)

Note: Refer to page 2-1 “Note for disconnec-

tion the harness” when changing the har-

ness.

0QVG� *#40'55�
%1#:+#.�%#$.'��£öE
�¤����Àà�“0QVG�HQT�FKUEQPPGEVKQP
VJG�JCTPGUU” ÇÐ�����y§



5-5

5. REPAIR PARTS LIST5. REPAIR PARTS LIST

HDR-SR5/SR5C/SR5E/SR7/SR7E/SR8/SR8E_L2

HARDWARE LIST

5-1-4. CABINET (L) SECTION-1

ns: not supplied

Ref. No. Part No. Description Ref. No. Part No. Description

151 X-2178-754-1 HOLDER ASSY, MICROPHONE (SR7:J)

151 X-2178-755-1 HOLDER (255B) ASSY, MICROPHONE

(SR7:US, CND, E, KR, JE/SR7E/SR8/SR8E)

151 X-2178-756-1 HOLDER (253) ASSY, MICROPHONE

(SR5/SR5C/SR5E)

152 1-873-196-11 FP-721 FLEXIBLE BOARD

153 1-873-200-11 FP-725 FLEXIBLE BOARD

154 3-212-974-01 FRAME, SHOE

* 155 2-673-770-01 GASKET (D)

156 3-212-973-01 FRAME, MAIN

157 A-1274-786-A VC-504 BOARD, COMPLETE (SREVICE)

(SR7/SR8)

157 A-1274-787-A VC-504 BOARD, COMPLETE (SREVICE)

(SR7E/SR8E)

157 A-1274-788-A VC-504 BOARD, COMPLETE (SREVICE)

(SR5/SR5C)

157 A-1274-789-A VC-504 BOARD, COMPLETE (SREVICE)

(SR5E)

* 158 3-214-816-01 CUSHION (253), SILENCE (SR5/SR5C/SR5E)

159 1-818-890-11 CONNECTOR, EXTERNAL (HOT SHOE)

* 161 3-269-692-01 SHEET (SMALL), ABSORBING

* 162 3-269-691-01 SHEET (LARGE), ABSORBING

J7211 1-793-995-21 JACK, SUPER SMALL TYPE (REMOTE)

0J7212 1-815-792-11 CONNECTOR, DC-IN (7.2V) (DC IN)

MIC901 1-542-711-31 MICROPHONE UNIT

#3 2-660-401-01 SCREW (M1.7), NEW TRU-STAR, P2 (Red)

#8 3-078-890-01 SCREW, TAPPING (Silver)

#12 3-080-204-21 SCREW, TAPPING, P2 (Black)

#14 2-599-475-11 SCREW (M1.7) (Silver)

VC-5
04

#14

#3

#14

#14

#8

#12

#3

#12

#14

J7211

#3

152

153

154

155 162

161

151

158

159

J7212

ns

MIC901

SR7/SR7E/
SR8/SR8E

SR7/SR7E/
SR8/SR8E

SR5/SR5C/SR5E

Cabinet (L) Section-2
(See  Page 5-6)

156

157
ns

ns

DISASSEMBLY

• Refer to page 5-1 for mark 0.



5-6

5. REPAIR PARTS LIST5. REPAIR PARTS LIST

HDR-SR5/SR5C/SR5E/SR7/SR7E/SR8/SR8E_L2

HARDWARE LIST

5-1-5. CABINET (L) SECTION-2

ns: not supplied

Ref. No. Part No. Description Ref. No. Part No. Description

201 A-1274-042-A FP-729 FLEXIBLE BOARD, COMPLETE

* 202 3-213-057-01 FRAME (F), JACK

203 1-873-197-11 FP-722 FLEXIBLE BOARD

(SR7/SR7E/SR8/SR8E)

* 204 3-213-058-01 FRAME (HDMI), JACK

205 A-1274-041-A FP-719 FLEXIBLE BOARD, COMPLETE

206 X-2178-750-1 COVER (MICHP) ASSY, JACK

(SR7/SR7E/SR8/SR8E)

207 X-2178-749-1 COVER (HDMI) ASSY, JACK

208 X-2178-739-1 CABINET (L (255)) ASSY

(SR7/SR7E/SR8/SR8E)

208 X-2178-740-1 CABINET (L (253)) ASSY (SR5/SR5C/SR5E)

209 2-664-928-31 BELT, GRIP

210 3-213-124-01 COVER (REMOTE), JACK

* 211 3-213-059-01 FRAME (R), JACK

212 A-1274-034-A JK-342 BOARD, COMPLETE

* 213 3-213-060-01 RETAINER, D TERMINAL

214 1-873-201-11 FP-726 FLEXIBLE BOARD

215 3-213-160-01 COVER (DC), JACK

* 216 3-269-696-01 SHEET, TALLY LIGHT INTERCEPTION

* 217 3-269-693-01 GUARD, MIC FLEXIBLE (SR7/SR7E/SR8/SR8E)

* 218 3-269-695-01 CUSHION (REAR), HDMI

* 219 3-269-694-01 CUSHION (FRONT), HDMI

J7221 1-569-950-41 JACK (SMALL TYPE) (HEADPHONE)

(SR7/SR7E/SR8/SR8E)

J7222 1-691-737-41 JACK (SMALL TYPE) (MIC (PLUG IN POWER))

 (SR7/SR7E/SR8/SR8E)

#2 2-635-562-31 SCREW (M1.7) (Black)

#3 2-660-401-01 SCREW (M1.7), NEW TRU-STAR, P2 (Red)

#12 3-080-204-21 SCREW, TAPPING, P2 (Black)

#14 2-599-475-11 SCREW (M1.7) (Silver)

#2

#12

#2

#12

#12

#3

#12

#14

#3

ns

208

ns

J7221

J7222

ns

207

206

SR7/SR7E/SR8/SR8E

SR7/SR7E/
SR8/SR8E 209

210

204

219

218

215

214

213
212

211

205

203

217

201

216

202

DISASSEMBLY

Ver. 1.1  2007.06



5-7

5. REPAIR PARTS LIST5. REPAIR PARTS LIST

HDR-SR5/SR5C/SR5E/SR7/SR7E/SR8/SR8E_L2

HARDWARE LIST

Ref. No. Part No. Description Ref. No. Part No. Description

251 X-2178-738-1 CABINET (F (253)) ASSY (SR5/SR5C/SR5E)

252 A-1217-971-A LENS BARRIER UNIT

253 CAUTION TAPE AS (SR5/SR5C/SR5E)

254 X-2178-735-1 CABINET (F (255C)) ASSY (SR7:J)

254 X-2178-736-1 CABINET (F (255B)) ASSY (SR8:J)

254 X-2178-737-1 CABINET (F (255B)) ASSY (E)

(SR7:US, CND, E, KR, JE/SR7E/SR8:US, CND,

E, KR, JE/SR8E)

Lens Section
(SR5/SR5C/SR5E)
(See  Page 5-9) 

Lens Section
(SR7/SR7E/SR8/SR8E)
(See  Page 5-8) 

#8

#8

#8

#14

#8

#12

#12

ns

251

254

252

253

252

255

256

257

258

SR5/SR5C/SR5E

SR7/SR7E/SR8/SR8E

(10mm × 15mm)

(10mm × 15mm)

255 CAUTION TAPE (A(2/3)) (SR7/SR7E/SR8/SR8E)

256 A-1274-039-A FP-717 FLEXIBLE BOARD, COMPLETE

(SR7/SR7E/SR8/SR8E)

257 1-479-004-21 SWITCH BLOCK, CONTROL (AD11800)

(SR7/SR7E/SR8/SR8E)

258 X-2178-734-1 BASE ASSY, AD (SR7/SR7E/SR8/SR8E)

#8 3-078-890-01 SCREW, TAPPING (Silver)

#12 3-080-204-21 SCREW, TAPPING, P2 (Black)

#14 2-599-475-11 SCREW (M1.7) (Silver) (SR7/SR7E/SR8/SR8E)

5-1-6. CABINET (F) BLOCK

ns: not supplied

DISASSEMBLY

Ver. 1.1  2007.06

CAUTION :
For the part of 253: TAPE AS (3-079-115-01) or 255: TAPE (A (2/3)) (2-676-475-01),
cut NON WOVEN (T0.25) (3-076-631-01) into the desired length and use it.

�%#76+10��

�����6#2'�#5�
�������������¦�����6#2'�
#
������
�������������¤¦

ú	���6�����
��������������ÇÎ��æ�����y§



5-8

5. REPAIR PARTS LIST5. REPAIR PARTS LIST

HDR-SR5/SR5C/SR5E/SR7/SR7E/SR8/SR8E_L2

HARDWARE LIST

Ref. No. Part No. Description Ref. No. Part No. Description

* 301 3-213-042-01 SHEET (255), VC INSULATING

* 302 3-213-033-01 FRAME (L (255)), LENS

0303 1-480-263-11 FLASH UNIT

304 X-2176-859-1 HOLDER ASSY, ST

* 305 3-213-035-01 HOLDER, CAPACITOR

306 A-1274-038-A ST-175 BOARD, COMPLETE

307 1-873-199-11 FP-724 FLEXIBLE BOARD

308 A-1237-309-A CM-077 BOARD, COMPLETE (SERVICE)

309 1-965-256-11 HARNESS (COAXIAL CABLE) (Note3)

310 2-698-010-01 RUBBER (1190), SEAL

311 1-788-558-11 FILTER BLOCK, OPTICAL

312 A-1227-735-A LSV-1190A (SERVICE)

* 313 3-213-036-01 CLAMP, HARNESS

314 A-1274-032-A LD-228 (FIR) BOARD, COMPLETE

315 1-873-198-11 FP-723 FLEXIBLE BOARD

* 316 3-213-037-01 GUARD, BARRIER FLEXIBLE

* 317 3-213-034-01 FRAME (R (255)), LENS

0*C5206 1-114-393-11 CAP, ELECT 70MF 330V

IC6701 A-1209-688-A CMOS BLOCK ASSY (CMOS IMAGER)(Note1, 2)

#3 2-660-401-01 SCREW (M1.7), NEW TRU-STAR, P2 (Red)

#14 2-599-475-11 SCREW (M1.7) (Silver)

#23 3-080-204-11 SCREW, TAPPING, P2 (Black)

LD-2
28

CM-077

ST-1
75

#14

#23

#23

#14

#14

#3

#23

#14

#14

#14
#23

#3

ns

ns

ns

ns

301

302

304

303

C5206

306

308

309
(Note3)

317

316

310
311

305 307

ns

ns

312

314
315

313

IC6701
(Note1, 2)

5-1-7. LENS SECTION (SR7/SR7E/SR8/SR8E)

ns: not supplied

Note 3: Refer to page 2-1 “Note for disconnec-

tion the harness” when changing the har-

ness.

0QVG��� *#40'55�
%1#:+#.�%#$.'��£öE
�¤����Àà�“0QVG�HQT�FKUEQPPGEVKQP
VJG�JCTPGUU” ÇÐ�����y§

• Refer to page 5-1 for mark 0.

DISASSEMBLY

Ver. 1.1  2007.06

Note 1: +%����¤öE���¤w¿³�È
�¨%/156� j³Á³�§

Note 1: IC6701 is not supplied, but this is

included in CMOS block assy.

Note 2: Ì	Àà�£öE�¤� � ��Àà
£�“Ì	Àà�öE�£ûé”�Çî
��ñ´���y§

Note 2: Be sure to read “Precautions for Re-

placement of Imager” on page 4-3

when changing the imager.



5-9

5. REPAIR PARTS LIST5. REPAIR PARTS LIST

HDR-SR5/SR5C/SR5E/SR7/SR7E/SR8/SR8E_L2

LD-2
28

CM-076

ST-1
75

#23

#23

#23

#3

#3

#14

#14

#14

ns

#23

#23

#14

351

C5206
ns

ns
ns

352

353

354 357

356

358

359
(Note3)

355 ns

IC6901
(Note1, 2)

361362

363

360

366

364

365

HARDWARE LIST

Ref. No. Part No. Description Ref. No. Part No. Description

* 351 3-213-045-01 SHEET (253), VC INSULATING

* 352 3-213-043-01 FRAME (L (253)), LENS

0353 1-480-263-11 FLASH UNIT

354 X-2176-859-1 HOLDER ASSY, ST

* 355 3-213-035-01 HOLDER, CAPACITOR

356 A-1274-038-A ST-175 BOARD, COMPLETE

357 1-873-199-11 FP-724 FLEXIBLE BOARD

358 A-1231-932-A CM-076 BOARD, COMPLETE

359 1-965-258-71 HARNESS (COAXIAL CABLE) (Note3)

360 2-629-086-01 RUBBER (871), SEAL

361 1-788-382-11 OPTICAL FILTERBLOCK (OFB-03-26)

362 8-848-825-01 DEVICE, LENS LSV-942C

* 363 3-213-036-01 CLAMP, HARNESS

364 A-1274-033-A LD-228 (FIY) BOARD, COMPLETE

365 1-873-198-11 FP-723 FLEXIBLE BOARD

* 366 3-213-044-01 FRAME (R (253)), LENS

0*C5206 1-114-393-11 CAP, ELECT 70MF 330V

IC6901 A-1172-742-A CMOS BLOCK ASSY (CMOS IMAGER)(Note1, 2)

#3 2-660-401-01 SCREW (M1.7), NEW TRU-STAR, P2 (Red)

#14 2-599-475-11 SCREW (M1.7) (Silver)

#23 3-080-204-11 SCREW, TAPPING, P2 (Black)

5-1-8. LENS SECTION (SR5/SR5C/SR5E)

ns: not supplied

• Refer to page 5-1 for mark 0.

DISASSEMBLY

Ver. 1.1  2007.06

Note 3: Refer to page 2-1 “Note for disconnec-

tion the harness” when changing the har-

ness.

0QVG��� *#40'55�
%1#:+#.�%#$.'��£öE
�¤����Àà�“0QVG�HQT�FKUEQPPGEVKQP

VJG�JCTPGUU” ÇÐ�����y§

Note 1: +%����¤öE���¤w¿³�È
�¨%/156� j³Á³�§

Note 1: IC6901 is not supplied, but this is

included in CMOS block assy.

Note 2: Ì	Àà�£öE�¤� � ��Àà
£�“Ì	Àà�öE�£ûé”�Çî
��ñ´���y§

Note 2: Be sure to read “Precautions for Re-

placement of Imager” on page 4-3

when changing the imager.



5-10

5. REPAIR PARTS LIST5. REPAIR PARTS LIST

HDR-SR5/SR5C/SR5E/SR7/SR7E/SR8/SR8E_L2

HARDWARE LIST

Ref. No. Part No. Description Ref. No. Part No. Description

5-1-9. CABINET (R) SECTION

ns: not supplied

DISASSEMBLY

401 3-213-049-01 FRAME, SP RETAINER

402 A-1274-036-A CK-183 BOARD, COMPLETE

* 403 3-213-050-01 FRAME, CABINET (R)

404 1-873-203-11 FP-727 FLEXIBLE BOARD

405 1-480-165-11 SWITCH BLOCK, CONTROL (SB25500)

406 3-213-048-01 COVER, HINGE BLIND

* 407 3-270-566-01 SHEET, WATERPROOF

* 408 3-218-521-01 SHEET, FLEXIBLE ELECTROSTATIC

SP901 1-825-262-82 LOUD SPEAKER (1.6CM)

#8 3-078-890-01 SCREW, TAPPING (Silver)

#12 3-080-204-21 SCREW, TAPPING, P2 (Black)

#14 2-599-475-11 SCREW (M1.7) (Silver)

CK-183

LCD Panel Block
(See  Page 5-11) 

#12

ns#12

#8

#8

#8

SP901

#14

#12

401

402

404

403

408

407

405

406



5-11

5. REPAIR PARTS LIST5. REPAIR PARTS LIST

HDR-SR5/SR5C/SR5E/SR7/SR7E/SR8/SR8E_L2

HARDWARE LIST

Ref. No. Part No. Description Ref. No. Part No. Description

451 1-870-992-11 FP-537 FLEXIBLE BOARD (Note)

452 A-1239-340-A FP-546 FLEXIBLE BOARD, COMPLETE (Note)

453 3-213-051-01 COVER (O), PANEL HINGE (SR7:J)

453 3-213-051-11 COVER (O), PANEL HINGE

(SR7:US, CND, E, KR, JE/SR7E/SR8/SR8E)

453 3-213-051-21 COVER (O), PANEL HINGE (SR5/SR5C/SR5E)

* 454 3-096-413-01 CLAMP, FLEXIBLE

455 X-2108-475-1 HINGE ASSY

456 CAUTION SHEET, HINGE ADHESIVE

457 3-213-052-01 COVER (U), PANEL HINGE

458 X-2178-741-1 CABINET (R) ASSY (E) (EXCEPT SR7:J/SR8:J)

458 X-2178-742-1 CABINET (R) ASSY (SR7:J/SR8:J)

459 2-887-999-01 FRONT FRAME (2.7J)

460 2-666-807-02 AG SHEET (2.7)

461 2-666-802-01 PRISM SHEET V (2.7)

462 2-666-803-01 PRISM SHEET H (2.7)

463 2-666-804-01 DIFFUSION SHEET (2.7)

464 2-666-801-01 LIGHT GUIDE (2.7)

465 2-894-347-01 REFLECTION SHEET (2.7J)

466 A-1242-019-A PD-324 BOARD, COMPLETE

* 467 2-638-780-01 CLIP

468 X-2178-743-1 CABINET (C (255C)) ASSY, P (SR7:J)

468 X-2178-744-1 CABINET (C (255B)) ASSY, P

(SR7:US, CND, E, KR, JE/SR7E)

468 X-2178-745-1 CABINET (C (253)) ASSY, P (SR5/SR5C/SR5E)

468 X-2179-066-1 CABINET (C (SR8B)) ASSY, P (SR8/SR8E)

* 469 2-672-277-01 CUSHION, TP

* 470 3-213-054-01 FRAME, PANEL GROUND

471 1-479-995-11 KEY BLOCK, CONTROL (SB22200)

472 3-213-053-01 CABINET (M), P (SR7:J/SR8:J)

472 3-213-053-11 CABINET (M), P (EXCEPT SR7:J/SR8:J)

LCD901 A-1202-059-A TP BLOCK ASSY (27ESTMG07)

#2 2-635-562-31 SCREW (M1.7) (Black)

#8 3-078-890-01 SCREW, TAPPING (Silver)

#12 3-080-204-21 SCREW, TAPPING, P2 (Black)

DISASSEMBLY

CAUTION :
For the part of 456: SHEET, HINGE ADHESIVE
(3-089-465-01), cut SHEET, ADHESIVE
(2-649-300-01) into the desired length and use it.

�%#76+10��

�����ú�àÐó�� 
�������������
¤¦Ðó��
��������������ÇÎ��
æ�����y§

PD-324

#12

(Note)

(Note)

#2

#8

LCD901

#2

ns

451

453

452

A

B

A

E
C

B
C

D

D

E

454
455

456

457

458

459

460

461
462

463
464

465

467

466

468

469

470

472

471

(3.3mm × 3.8mm)

Note : Be sure to read “HELP” when you

install the FP-537 flexible board and

FP-546 flexible board.

Note : (2����ý�Õßþ�|¨��(2����

ý�Õßþ�|¨d��¤Ì*'.2Í

Çî��ñ´��y§

5-1-10. LCD PANEL BLOCK

ns: not supplied



5-12

5. REPAIR PARTS LIST5. REPAIR PARTS LIST

HDR-SR5/SR5C/SR5E/SR7/SR7E/SR8/SR8E_L2

HARDWARE LIST

Ref. No. Part No. Description Ref. No. Part No. Description

5-1-11. EVF BLOCK (SR7/SR7E/SR8/SR8E)

501 A-1274-035-A BL-013 BOARD, COMPLETE

502 2-664-672-01 GUIDE, LAMP

* 503 2-638-819-01 CUSHION, LCD

* 504 2-638-818-01 ILLUMINATOR

* 505 2-638-816-01 PLATE (TFT), DEFLECTION

506 2-664-671-01 SPACER, LCD

* 507 2-699-236-01 CABINET (222), INNER

508 3-213-061-01 CABINET (UPPER), VF (SR7:J)

508 3-213-061-11 CABINET (UPPER), VF

(SR7:US, CND, E, KR, JE/SR7E/SR8/SR8E)

509 X-2178-733-1 EYE CUP ASSY

* 510 2-668-134-01 PANEL (CF), POLARIZATION

511 3-213-062-01 CABINET (LOWER), VF

512 1-873-204-11 FP-728 FLEXIBLE BOARD

513 X-2178-732-1 BASE ASSY, VF TILT

LCD902 8-753-241-14 LCX076AKE-1

#12 3-080-204-21 SCREW, TAPPING, P2 (Black)

#12

#12

LCD902

501

502

507

508

509

511

510

503

504

505
506

513

512



5-13

5. REPAIR PARTS LIST5. REPAIR PARTS LIST

HDR-SR5/SR5C/SR5E/SR7/SR7E/SR8/SR8E_L2

HARDWARE LIST

Ref. No. Part No. Description Ref. No. Part No. Description

551 A-1274-037-A MS-374 BOARD, COMPLETE

* 552 3-213-063-01 FRAME, BT TERMINAL

553 1-873-195-11 FP-720 FLEXIBLE BOARD

554 X-2178-731-1 PANEL ASSY, BT

0BH720 1-780-064-21 BATTERY TERMINAL BOARD

0BH7401 1-756-615-31 HOLDER, BATTERY (Note)

0BT7401 1-528-900-31 BATTERY, LITHIUM SECONDARY (Note)

#12 3-080-204-21 SCREW, TAPPING, P2 (Black)

MS-374

#12

#12

#12

ns

#12

BH720

551

552
554

553

:  BT7401 (BATTERY, LITHIUM SECONDARY)
  Board on the mount position.
  (See page 4-70.)

BT7401
(Note)

BH7401
(Note)

5-1-12. BT PANEL BLOCK

ns: not supplied

• Refer to page 5-1 for mark 0.

Note: Replace the battery holder (BH7401) together when replacing

the lithium battery (BT7401) on MS-374 board.
(The battery holder removed once cannot be used again.)
When mounting these parts, mount new battery holder first and
attach new lithium battery next.

0QVG� /5����|¨£�éÎ��á
$6�����ÇöE�À$I¤øëî��
�è
$*�����·Ù� M� öE����y§

�£æ���øëî���è¤�æ���³�È§�
6�d¿��£�¤¦Ü øëî���èÇd¿����¾
�éÎ��áÇGó�����y§

CAUTION

Danger of explosion if battery is incorrectly replaced.
Replace only with the same or equivalent type.

ûé

�á£öE¤¨©��6Ä�y�Q��ÀúÁ�w¿
³�§�áÇöE�À$I ¤î�Ù�e�£�á
ò¤ÙÃ��öE�����y§


